CALIFORNIA DEPARTMENT OF FORESTRY and FIRE PROTECTION
OFFICE OF THE STATE FIRE MARSHAL

REGISTERED FLAME RESISTANT PRODUCT

Product: Registration No.

PRECONTRAINT 702 BLACKOUT F-44408

Producl Marketed By:
FERRARI SA

BX54,2368352 LA TOUR DU PIN
LA TOUR DU PIN, FRANCE

This product meets the minimum requirements of flame resistance established by the California
State Fire Marshal for products identified in Section 13115, California Health and Safety Code.

The scope of the approved use of this product is provided in the current edition of the
CALIFORNIA APPROVED LIST OF FLAME RETARDANT CHEMICALS AND
FABRICS, GENERAL AND LIMITED APPLICATIONS CONCERNS published by the
California State Fire Marshal.
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DIVERSIFIED

TEBTING LABORATORIES, INC.
< ‘We Test Por Your Request’’ =i
336 WEST FRONT STREET
FO.BOX 4004
BURLINGTON, NORTH CAROLINA 27215
Phone (336) 227-7710« Fax (336) 227-1175

Mg. Catherine MERILLON
FERRARL SA

BP 54
38352 La Tour Du Fin Cedex

La Hure, France

Reflfurenuve: Laburabory Test Resport
Lab Identification No. 5349
Invoine No. B270 (Attached)

Dear Ms. MERILLON:

Ona (1) fabric sample, identified aes PRECONTRAINT 702, was received and temted in
accordance with the Naticnal Fire Prevention Association No. 701, "Flame
Sropagation of Textiles and Films, 1999 Edition, (Test 2. Large Scale)". The
reeulte are ag followe:

Specimen Number Afterflame Resicdual Flame Char Length
{renomds) {aecondsy) (inches)
Single 1 0.0 0.9 10.0
Flat 2 0.0 0.0 11.0
Specimen 3 0.0 n.n 11.0
i 0.0 0.0 10.0
5 0.0 0.0 10.0
3 0.0 n.n imn.o
7 0.0 0.0 i2.0
] .0 0.0 g,
a 0.0 0.0 10.0
10 0.0 0.0 8.0

The sample submitted meets the minimum requirements of the above standard. The
length of char on the ipdividual single flat specimens shall not exceed 17.1

inches. Additionally, no specimen shall comtinue flaming for more than two (2)
gecunds aftar tho teask £lame is yemoved Aand nn roniduar rhall fall +a tha £flaor
of the test chamber and continue flaming for more than two (2) seconds at eny

time during the test.

If there are any questions or when we ¢an be of further assistance, pleasa let us

‘n\_olak)

Xaron S. Matkins

SincArely,
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